P @D

ADMINISTRATIVE MEETING
March 6, 2024 - 4:00 PM
City - County Building Room 326 / Zoom Online Meeting; https://usO6web.zoom.us/j/81463711071

AGENDA

Call to Work Session, introductions

Commission comments, questions
Recommendations from the Helena Citizens Council
City Manager’s Report

a. Public Safety Mill Levy & Bond Education Update
Presentations

a. Lyndale Tunnel Mural Artwork Presentation
b. Strategic Plan Update

Department Reports

a. ARPA/General Fund Savings Agreement Update
b. Updated City of Helena Water Treatment Master Plan by Nate Weisenberger, AE2S Engineering
c. City of Helena Code Amendment Sidewalk Placement

Public Comment
Commission discussion and direction to the City Manager
[...]
Estimated Buildout Population North Helena Growth

+ 222 residents by 2025
+ 661 residents by 2040

Central Valley
=15,000 residents

North Valley
= 4,400 residents

HETSTrT e
. S rii=-TAnd

Southeast Helena Growth FUTURE CAPACITY WITH MRWTP FILTRATION EXPANSION
+ 665 residents by 2025

+ 1,983 residents by 2040
Additional ERU's MMD Demand (MGD)

10,900 21.0

Treated Water Source (MGD)

TMWTP

MRWTP

[.—_] Helena City Limits MRWTP - Filtration Expansion

Water Main Installed
Since 2000 MRWTP - Wells

Existing Water Main

: Areas of Recent
Growth

Eureka Well




SYSTEM EVALUATION

The water treatment facilities were evaluated under existing and future demand conditions utilizing the calibrated

hydraulic model. The model was used to better understand the current limitations of the system and identify

treatment pumping systems interaction with transmission and storage facilities. An understanding of the limitations
of the existing water treatment capacity available is critical to the development and expansion of the system for
satisfactory system performance, longevity, and to accommodate future growth. In addition, onsite filter media
coring/testing, backwash process assessment and SCADA overview was performed at each of the water treatment

facilities to evaluate overall filter performance. The system evaluation included review of the following components:

SUPPLY - [dentifying water supply, water rights, and source limiting risks.

CAPACITY - Evaluating treatment facilities processes and water quality issues, as well as understanding existing and future
regulatory concerns.

QUALITY - Identifying treated water quality concerns, treatment technologies to address the issues, and cost effective
alternatives for the City to consider.

-
6
“ GROWTH - Understanding how the City is growing, locations where the growth is occurring, as well as how fast.

INVENTORY - Developing an asset inventory for each treatment facility helps organize the City's assets based on criticality,
age, and condition to help manage unexpected cost.

ASSET INVENTORY

0 Overall Water Treatment Facilities
are in good condition.

RECOMMENDATIONS

v Regularly update the inventory of treatment
TMWTP CONCERNS: and process equipment throughout the
) City’s treatment facilities to maintain a keen

- FaCtnemicaleedEquipment understanding of it’s age and condition.

- CAC Blowers

Continue equipment maintenance and
MRWTP CONCERNS: replacement schedule to limit the amount
of unscheduled downtime.

- Air Scour Blowers

- Sedimentation Basins 1& 2
- Sludge Collection System

Page 67 of 80
City of Helena Water Treatment Master Plan Executive Summary | Page 10



EXISTING CAPACITY

@ SUPPLY - TENMILEWTP:104MGD 7.5MGD  $0.14

Water Right Treatment Capacity Cost to Treat 1K Gallons

TENMILE CREEK DRAINAGE

STORAGE - Scott (194 MG) and
Chessman Reservoirs (550 MG)

CREEKS - Ruby, Banner, Beaver,
Minniehaha, Moose, and Walker

WATER RIGHT - 11,721 ac-ft/yr

- Storage dependent upon snow
pack/precipitation
No additional water right available
Most economical to treat / highest
quality water source

MinnieHaH:Ta Creek
(

Tenmile Diversion Gate ’

-

Red Mountain‘ Flume @Bcaverd-reek

Chessman RESEWOIF -

i, Lyndsay Creek ,,m" ,*“é& ’5 f,.

LRl
Sally B % ”FW?sonfCreek

" R "i s

- /2

Ténmile Creek ,

Banner Creek ’

4 1%
>

‘Scott Reservoir

Ruby, Creek ’/"‘

r!f;. |
. 5 L

.

Page 68 of 80
City of Helena Water Treatment Master Plan Executive Summary | Page 11




EXISTING CAPACITY

. 10MGD
: OMGD $0.71
Q SUPPLY - MISSOURI RIVER WTP +10MGD Treatment  Cost to Treat

Water Purchase Capacity 1K Gallons
Agreement w/ BoR

Regulating
I Reservoir

e YorkeRA=

L@ reus|a+aNed

HELENA REGULATING RESERVOIR

& Approximate Existing ¥
I Raw Water Pipeline 2 SUPPLY - Canyon Ferry Pumping Plant
Lo e @ 300 cfs

RIVER - Missouri

WATER PURCHASE AGREEMENT w/
BOR - 11,300 ac-ft/yr, with 11,300 ac-ft
available
Very stable supply source
Additional water available
Less economical to treat / lower
quality water source

Missouri River
Water Treatment

b2

MISSOURI RIVER WT

As shown above, the existing raw water pipeline that feeds the MRWTP was constructed in a direct
route. With the housing development within the area, the pipeline likely has numerous easement
issues as well as potential for structures built over the pipe that would present costly ramifications in
the event of pipeline failure or necessary maintenance. For this reason, in conjunction with providing
redundancy and the overall capacity to maximize the existing water right, it is recommended the City
evaluate a secondary raw water pipeline with a more operations and maintenance accessible route.

Page 69 of 80
Page 12 | City of Helena Water Treatment Master Plan Executive Summary City of Helena Water Treatment Master Plan Executive Summary | Page 12



EXISTING CAPACITY

@ GROUNDWATER - EUREKAWELL : 811 071MGD $048

AC-FT Source Capacity Per 1K Gallons

EUREKA WELL

WATER RIGHT - 811 ac-ft/yr

«  Current upgrades exceed water
right, utilizing a portion of Orifino
Spring to supplement

«  Economical water source, hardness

-l concerns from residents

Eureka Well

EXISTING CAPACITY

6 GROUNDWATER - OROFINO SPRING 1,596 1.42MGD

AC-FT Source Capacity

GROUNDWATER UNDER THE
INFLUENCE OF SURFACE WATER
DEQ Designation

S T e M OROFINO SPRING

WATER RIGHT - 725 ac-ft and 871 act-ft
(1,596 ac-ft total)

. Designated as Groundwater Under
the Influence of Surface Water by
the DEQ

Recommissioning this source would
require installation of process
equipment to meet surface water
treatment rule requirements

Eureka Drain Ditch Spring water
right, 1,825 ac-ft @ 2.5 cfs, is also
located in this watershed

Arrastra Gulchg

{

-

Page 70 of 80
City of Helena Water Treatment Master Plan Executive Summary | Page 13



EXISTING CAPACITY

@ GROUNDWATER - HELENA VALLEY 3,600 3.21MGD
(REMAINING)

ACG-FT Source Capacity

UNDER DEVELOPMENT
(Will Supply MRWTP)

HELENA VALLEY (REMAINING)

WATER RIGHT - 3,600 ac-ft

- Currently being developed by the City
«  Will supply groundwater to the MRWTP
to supplement capacity

GROUNDWATER IN USE VS. WATER RIGHT AVAILABLE

Upon completion of Eureka Well upgrades and development of Helena Valley wells, the anticipated
groundwater well capacity to the system is 4 MGD (2,775 GPM).

The 4 MGD capacity, operating continuously, accounts for a water right of 4,483 ac-ft per year.

Of the 6,000 ac-ft of water right the City has in the Helena Valley, there will be 1,517 ac-ft remaining -
which equals 1.35 MGD of daily groundwater capacity.

Page 71 of 80

City of Helena Water Treatment Master Plan Executive Summary | Page 14




SHORT-TERM CAPITAL IMPROVEMENTS PLANNING

As the most economical treated water supply for the City, maximizing the Tenmile watershed is essential. A conventional
flocculation/sedimentation facility ahead of the TMWTP would provide the clarification potential for operations to

manage the watershed’s turbidity flashes, handle significant source water risks associated with wildfires (such as ash), and
conserve source water with the recycling of backwash water.

Clearwells -
6MG Exterior
42KG Interior

Recycle
Diversion Vault

Pond
Effluent
NC

Raw Water " ‘ = Backwash
Feed Recycle
Pretreatment

Building
PRETREATMENT Raw Water fretreated
BUILDING » A= ——>
SIDE VIEW

First Floor
Recycle Pumps
Chemical Feed Backwash

and Auxiliary Recycle
Equipment

SECOND STORY PRETREATMENT PROCESS

Pretreated
Water to WTP

—_

Raw Water Feed

Raw Water FIoccngtion Inclined Plate
Diversion ‘ Basin Settler

Backwash Recycle

Page 72 of 80
City of Helena Water Treatment Master Plan Executive Summary | Page 15



The immediate concern at the MRWTP is operational, in regards to the safe and practical storage and pumping of water treatment
chemicals. The current location of chemical storage is on the second story of the facility with no industrial lift available for
transporting bulk chemicals into or out of the facility. The addition of a new chemical storage building at a location between the
pretreatment building and the filter building would allow convenient offloading for bulk chemicals and ease of routing chemical feed

lines for injection at various locations across the treatment facility.

M } e = New Chemical
Clearwell : —@== Storage Building
1.5MG Exterior & ' = s y

' Clearwell
n 210KG Interior

= Low Zone
Pump Station

The Water Treatment Division is responsible for treatment and storage facility improvements. Short term (S-year) capital improvement

projects were broken out and summarized in the accompanying table.

Short-Term Treatment System Improvements

0PCC

Priority Facility  Description OPCC (Current Yr) (Anticipated Yr)

| TMWTP Storage/Dra!nage Instrumentation and Study in Progress 5024
Data Collection

2 MRWTP | Groundwater Development Phase 1 $1,850,000 2024

3 MRWTP | Groundwater Development Phase 2 $7925,000 $8,125,000 2025
Operations Optimization Study to

& MRS Maximize Ten Mile Creek Capacity 347500 351,063 2

5 MRWTP | Chemical Feed Storage Addition $377000 $405,275 2025

b TMWTP | Add Pretreatment Facility $9,120,000 $10,032,000 2026

7 TMWTP | Recycle Filter Backwash $325,000 $357500 2026

8 TMWTP | Perform Chemical Feed Optimization $37500 $41,250 2026

9 MRWTP Evalqate New Raw Water Supply Pipeline $22500 $25313 5077
Routing

10 MRWTP | Evaluate Facility Upgrade/Expansion Site $39,500 $44438 2027

'Future costs assume a 2.5% annual inflation rate
Page 73 of 80
Page 16 | City of Helena Water Treatment Master Plan Executive Summary



LONG-TERM CAPITAL IMPROVEMENTS PLANNING

MRWTP OVERALL IMPROVEMENTS - The MRWTP is an older facility, but still in good working condition. As the
largest water source available to the City, expansion of this facility is the most economical way to meet long term growth
demands. Some improvements to consider with treatment expansion are, retrofit of two existing sedimentation basins
with ozone chambers to provide advance oxidation treatment for taste and odor (if needed for improved water quality or
to address regulatory concerns), add two new sedimentation basins, add new filter building, and a redundant raw water

supply pipeline to increase source flow and treatment capacity.

New filter facility to
provide added capacity

Clearwell
1.5MG Exterior

Demo Existing Sedimentation

Basins 1and 2, Retrofit to
Install Ozone Chambers S
Clearwell
210KG Interior

Low Zone
Pump Station

36” granular activated carbon

»

underdrain bloc

N g o T 1 ] 1 1 T T

OZONE UPGRADE GAC FILTERS

Page 74 of 80
City of Helena Water Treatment Master Plan Executive Summary | Page 17



REDUNDANT RAW WATER SUPPLY PIPELINE ALTERNATIVES - To provide redundancy and the overall capacity to

maximize the existing water purchase agreements, it is reccommended the City evaluate a secondary raw water pipeline with a
more operations and maintenance accessible route.

Regulating
Reservoir
YorkeRds

8
Existing
Carbon Feed
Building

@ EU S| B TN

Missouri River
Water Treatment
L Plant

Page 75 of 80

Page 18 | City of Helena Water Treatment Master Plan Executive Summary




» TMWTP FILTER CAPACITY IMPROVEMENTS - Removal of CAC units and utilizing their footprint to install
additional membrane cassette or conventional filter capacity and enhance treatment performance and operability.

Remove CAC units and replace
with packaged conventional
filtration or membrane cassettes
to increase overall filtration
capacity and minimize impact
due to backwash process

TMWTP Revit Model

Long-Term Treatment Improvements

Priority Facility Description (Cu?rZﬁg Y ( Antic(i);actce d Yr)
1 TMWTP | Remove CACs/Install Additional Filtration Capacity | $2,060,000 $2,369,000 2028
2 MRWTP | Add New Flocculator and Sedimentation Basins $3,205,000 $3,765,875 2029
3 MRWTP | Modify old Sed Basins to Ozone Contact $7200,000 $8,640,000 2030
4 MRWTP | Modify Filters to Biological Filtration (with GAC) $725,000 $870,000 2030
5 MRWTP | Construct 36" Raw Water Supply Pipeline $5,757500 $7196,875 2032
6 MRWTP | Add New Filtration Facility $10,990,000 TBD*
7 MRWTP | Upgrade Pump Systems for Additional Capacity $1,500,000 TBD*
8 MRWTP | Increase Water Storage for Additional Capacity $6,500,000 TBD*

Future costs assume a 2.5% annual inflation rate

*To Be Determined, based on groundwater supply and future population growth/demand

Page 76 of 80
Page 19 | City of Helena Water Treatment Master Plan Executive Summary City of Helena Water Treatment Master Plan Executive Summary | Page 19



SUSTAINABLE WATER UTILITY

The 2023 Helena Water Treatment Master Plan provides a guide for capital improvements that
serves as the basis for planning, financing, designing, constructing, and implementing solutions to
meet the City’s foreseeable water system needs for years to come. As the City advances through the
planning process, some uncertainties and changes can be expected. However, the investment the

City has made in this planning effort provides City staff with a proactive approach for responding to

future challenges and maintaining a clear vision and consistent direction for the Water Utility!

Prepared By:

SoRES

ADVANCED ENGINEERING AND ENVIRONMENTAL SERVICES, LLC

405 3rd St. NW Suite 205, Great Falls, MT 59404 | (406) 268-0626

Page 77 of 80




22 Dec. 2023
To:

From:

Subject:

Present Situation:

Background Information:

Proposal/Objective:

Advantage:

Notable Energy Impact:

Disadvantage:

Notice of Public Hearing:

Staff Recommendation/
Recommended Motion:

City of Helena, Montana

Tim Burton, City Manager

David Knoepke, Transportation Systems Director
Mark Young, Transportation Engineer

City of Helena Code Amendment — Sidewalk Placement

City Code requires sidewalk to be installed in the public right of way one
foot (1’) from the adjacent property line. The City Commission may grant
a variance to the sidewalk location placement requirements.

So that City Standards are in agreement with the International Fire Code
(IFC), the City Commission has approved amending the standards to
reflect the IFC required twenty-foot (20°) clear width with two ten-foot
(10’) travel lanes. Developers have also requested that the City not
increase the total right-of-way required for local/residential roads above
the current sixty-feet (60’) width. A sixty-foot (60’) right-of-way width can
be maintained if City Code section 7-4-2.A.1 is changed to not require
that sidewalks be placed one foot (1) from the property line and are
instead allowed/required to be placed along the property line.

With the increase of in-fill development, the Commission has received
numerous sidewalk variance requests over the past few years. City Staff
understands the Commission’s stance on sidewalks to be a desire for
their installation throughout the city to improve accessibility. To help
expedite the variance request process, we also propose that the City
Manager be given authority approve or deny future sidewalk variance
requests. This would allow the manager to judiciously review the
nuances of each property with the engineers on staff and make the
decision on whether a curbside sidewalk or a smaller boulevard would
be allowed or if a full width boulevard is required.

This amendment will allow sidewalks to be installed immediately
adjacent to the property lines instead of one-foot (1°) away so that the
overall road right-of-way width is not increased with the recent lane width
increase (from 9’ to 10’).

No explicit advantage to the City. Developers can include more land in
subdivided lots instead of dedicating an extra foot (1) of right-of-way
across the property frontage.

N/A

Staff sees no disadvantage with the proposed change.

True

Approve first passage of resolution # , an amendment to the City
Code Section 7-4-2(A) to require sidewalk to be constructed in the right

of way along the property line not one foot (1’) away and allow the city
manager to adjudicate future sidewalk location variance requests.

Page 78 of 80



Proposed City Code Amendment

7-4-2: OWNERS TO BUILD: